\‘\\RD BUR

BREMSE

Application: 608 cc

Components

OEM

L.

OEM

DR5125
199812

. . K081929K50

L

O

£

OE

51541220007,
51541220011
51541226004
51541228001
51541228001
51541220007

N ! | A
102.01.1580 Nut For Crankshaft
OEM OE

464642
1315273
1698672
1698672
464642

. A

OEM OE Cylinder Bore 288
LK4938 4436121890 Stroke 50
K001935
Swept Volume 600
Air Inlet Port Size M30x1,5
Air Delivery Port Size M26x1,5
Number of Cylinders 2
Through Drive Yes
Unloader Port Size M22x1,5
Water Or Air Cooled w
Water Inlet Port Size M16x1,5
Water Delivery Port Size M16x1.5

\?-..1@1

L]

110.01.1600 Bearing Cover
OEM OE

OEM
SEB01888004

OEM
SEB00967004

11159920065

177.01.1100 Crankcase 177.01.1200 |Cylinder Head

OF |

J

OE
3097151

1376275
3097150

S

Water Cooled Valve Plate Yes

177.01.1000 Compressor (Twin Cylinder)

177.01.1210 Cylinder Head With Plate Kit

OEM

&

O

M 1 1 "y

OEM

A =

a1

605.06.100  Safety Valve 110.01.1400 Connecting Rod 110.01.1500 |Crankshaft

QOE

& L 1 I A
102.01.1900 Bottom Cover Kit
OEM OE

1283816
1697772

L 1 i oy

QEM | OE \—/\?_/, _ OEM 0E OEM
EB00819 1315274 \’/ S— SEB22555 1361265 1811690062
1697278 OO 181169004 1409318 1139526F0061
1697286 1698848
5001830853 3095841
1697286 51541036001
81541190007
110.01.1700-288.00 mm 85101375 110.01.1800-288.00 mm
110.01.1710-@88.25 mm 110.01.1810-@88.25 mm
110.01.1720-@88.50 mm 110.01.1820-@88.50 mm
110.01.1730-288.75 mm 110.01.1830-@88.75 mm
\_ . "'k._' 110.01.1740-@89.00 mm A \_ 110.01.1840-@89.00 mm

All original equipment manufacturers names, numbers, symbels and descriptions used in this catalogue are for reference purposes only.

102.01.2600 Bushing 110.01.1700 Piston With Rings (STD) 110.01.1800 Piston Ring Kit (STD)

Ok

3097153
85100626




\‘\\RD BUR

BREMSE

110.01.2300 Repair Kit With Bushing

110.01.2350 Repair Kit w/o Bushing

110.01.2330 Repair Kit

QEM OF OEM QE OEM OE
SEB22560
SEB22596
= ] o]
= (] O
GQumny n O Qe .. O GnrmenOq
\_ ! A S | | .
110.01.2320 Repair Kit 110.01.2100 Gasket & Sealing Kit 110.01.1280 Head Repair Kit
QEM (4,5 QEM QE OEM 413
B SEB22561 1376281 o o
1542159 P Y (a2,
3097143 4 6 hd . .
2 5 G o O i =
Ga e 08 maag
\ ,»' 7 -

110.01.1300 Plate Kit

110.01.2200 Valve Kit

QEM QOF OEM QE OEM QE
" o e, o ISEB01033004 1376272 SEB01138004 1376280
m 6 6 3097146 = o 11326840061 1391386
3 8 SR 3091718
A6 = mmm 66 il
Y - -
P Y % X NN=@
UTV
o # 1\ A Ik. ! J
OEM OE | OEM 0F OEM OE
5 = | 11159920063 | 1376279 [
& _._? I O Q O 3097147
=
TEl1000
L A l\ A A
OEM oe | | OEM 0F OEM OF
N Il I ¥ . 5 J
DEM OF OEM 413 | OEM DE
\ ¥ SN g

All original equipment manufacturers names, numbers, symbols and descriptiens used in this catalogue are for reference purposes only.




\‘\\RD BUR

BREMSE

Components

OEM

\

OEM
8950735894

Lo - e -

O

588.01.1000 Compressor (Twin Cylinder)

Application: 704 cc

OEM
4127049910

0E
2080369524

£

QOEM OE
L ! 1 S
138.01.1500 Crankshaft
OEM OE
o L _/

OF

1304881

3094835
11712508
0001312321

e

OEM

OEM 0F |
4127049322 20701803
4127049252 7420701803
N 4127049272 20569226
@ mm 4127049282 24425003
3 hb=s Al o 85104247

J

OE

Cylinder Bore
Stroke

@85
62

Swept Volume

Air Inlet Port Size
Air Delivery Port Size
Number of Cylinders
Through Drive
Unloader Port Size
Water Or Air Cooled
Water Inlet Port Size

Water Delivery Port Size

704
?34.9
M26x1.5
2

Yes

w

M16 x 1.5
M16x1.5

Water Cooled Valve Plate Yes

e

OEM QE
9115057322  |1317201
9111457372 1698678

138.01.1100 Crankcase 138.01.1200 |Cylinder Head 138.01.1220 Cylinder Upper Head

OEM 0E

ol oy

138.01.1230 Cylinder Lower Head 138.01.1300 Coolant Plate 132.01.1400 Connecting Rod

LS 1 | N W 1 | A
102.01.1580 Nut For Crankshaft 138.01.1600 Bearing Cover
OEM OE QEM 213

8

464642
1315273
1698672
1698672
464642

S

OEM 0E
= * 9115016242 1283781
OO 9115016252 1698686
9120006272 0001303417
0001305317
81541196040

136.01.1700-@85.00 mm
136.01.1710-@85.25 mm
136.01.1720-@85.50 mm
136.01.1730-@85.75 mm
'\_- 136.01.1740-@86.00 mm

A

e

e

L A

136.01.1900 Cap 136.01.1700 Piston With Rings (STD) 132.01.1800 Piston Ring Kit (STD)

QEM QE
9115019202 3094621
9118019202 0011311111
132.01.1800-@85.00 mm
132.01.1810-@85.25 mm
132.01.1820-@85.50 mm
132.01.1830-@85.75 mm
132.01.1840-@86.00 mm v,

All original equipment manufacturers names, numbers, symbels and descriptions used in this catalogue are for reference purposes only.



\‘\\RD BUR

BREMSE

138.01.2700 @ Screw Kit 138.01.2300 Repair Kit With Bushing 138.01.2350 Repair Kit w/o Bushing
QEM OE

OEM 413 QEM OE

m
~@®@® o @
- ! I NG L | S | i3 A
138.01.2310 Repair Kit With Bushing & Plge 138.01.2330 Repair Kit 138.01.2100 Gasket & Sealing Kit
QEM (4,5 QEM QE OEM 213
\ J N\ 7 -
138.01.2200 Valve Kit 138.01.1280 Head Repair Kit 138.01.2500 Unloader Valve Kit
OEM [o}3 OEM [e]3 OEM 0E

o A
138.01.2600 Bushing
OEM oF |

| 4115223404 | 1315274

-
L
—
N,
r
o

QEM QF QEM QE OEM QE

N Il I ¥ . 5 J
QEM QF QEM 4] 3 QOEM [&]3

\ ¥ SN g

All original equipment manufacturers names, numbers, symbaols and descriptions used in this catalogue are for reference purposes only. 1172



